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:Fd FIFREE T M LIRIS650 3.7V 2000mAh 7. 4Wh
5o 2 R Chinese
Name of Sample Ex Rechargeable Li-ion Battery LIRI8650 3.7V 2000mAh 7. 4Wh
English
H b5 1119030402
Sample No.
PN 7 N AR R TR b AT IR A
Consignor Guangzhou Great Power Energy & Technology Co. , Ltd.
AL TN ISR YRR AR 4 7 PR 4 7]
Manufacturer Guangzhou Great Power Energy & Technology Co. , Ltd.
- BAE (KTFERBSMNLLT RRAET )
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
HE A REE CTRREYEHmEis B FARHETEM
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
PR Iy
A*"" ML W BRI RHER Sh 5
) Ppearance Blue Cylinder plastics film shell
b f7l s by
Mg i 92019-03-26 AL B 2019-04-03 ~ 2019-04-30
Accepted Date Test Date
AT E}Eﬁ?ﬂ;??!Teiﬂﬂ“‘ﬁﬁ:?Eib:?'#ﬁf:%ﬁﬂ%:?ﬁfﬁ:iiﬁ%:?E%ﬂﬁﬁl%
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge \
ZR%, ZHELTAESE (RT R BRI W FFRAET A Y \\
ST/SG/AC. 10/11/Rev. 6 38. 3FRAEEER .
ﬁm‘]%ﬁ The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3
{6 SR) (Date): ™\ 2019-04-30
&z AR HL B E N #iRechargeable Singlt-‘{CeKF'-'Fﬁ 4.'3.;.1ttery. / Y"’.;
| f"
Comment e 1
o S/
=S TR / \, VArg s,
Consignor g, T 511483
Address Post Code
P \Z . & %ﬁ% Ll
Approver: ’ 'v(;/’ Checker: Compiler:
R

Title: BB TREIT (Vice chief engineer)
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Ay | BRUABLH | AEERIFEERT BABR | Amsw | £
No Name of Test Standard requirement or The Test R it c lusi R K
: ltems Clause Number of Standard est kesu onclusion emar
%E)l)il «%iﬁ@%%?@%%ﬁﬁ%ﬁi@%%uﬁm
ST/SG/AC. 10/11/Rev. 6 38.3 REAT. 1 W 1
1 }%Eﬁjﬁ UN Manual of Tests and Criteria S):(Eﬁipendix 1 s /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 1 Passed
simulation
BelE (RTRBEDERNENT RBMfR
HPR FHY ST/SC/AC. 10/11/Rev. 6 38.3 HMT. 2 | gk 2
2 o UN Manual of Tests and Criteria See Appendix 2 =y /
Thermal test |sT/sG/AC. 10/11/Rev. 6 Section 38.3 Test T.2 Passed
BeE CETaRRUERHRNE KB
] FH) ST/SG/AC. 10/11/Rev. 6 38.3 RIWT.3 | Lk 3
3 A A UN Manual of Tests and Criteria . Fas
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T,3 | 0¢ Appendix 3 P;ﬁ q /
BREE (XTFEGIT =@ty A
it FMD ST/SG/AC. 10/11/Rev. 6 38.3 BHT. 4 | ML 4
4 UN Manual of Tests and Criteria : s
Shock ST/SG/AC. 10/11/Rev. § Section 38.3 Test T.4 | C¢ ppendix 4 P;i d /
BEE COLTFRREMERTEN T waGib
SN % FHE) ST/SG/AC. 10/11/Rev. 6 38.3 RMT.5 | WLEE 5
5 UN Mannal of Tests and Criteria ; F=y
External short |ST/sG/aC. 10/11/Rev. 6 Section 38,3 Test T.5| °¢ Appendix 5 b ;i d /
circuit
BEE GCTRRRDERPENT Aemin
ik FH) ST/S6/AC.10/11/Rev. 6 38.3 WIKT. 6 | W% 6
6 UN Manual of Tests and Criteria i &
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 J" P¢g) Anpend 178 P;sﬁ 4 /
BeE (XTFER R EREXT SR
w7 FHEY ST/SG/AC. 10/11/Rev. 6 38.3 BT 7 | JLE3E 7
7 UN Manual of Tests and Criteria See Appendix 7 iy 8 /
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 Passed
IF%EE «%iﬁ@ﬁ%?ﬁ%ﬁﬂ%ﬂ@%fﬂﬁ‘
i) ST/SG/AC. 10/11/Rev. 6 38.3 KIET. 8 WK% 8
8 ?&ﬁ?ﬂﬁk% UN Manual of Tests and Criteria szgﬁjfpendix 8 %% /
Forced discharge |s1/sc/AC. 10/11/Rev. 6 Section 38.3 Test T. 8 Passed
KR R A PR AE - 22°C-24°C  FRERGBE - /%
Test Environment Ambient temperature:22°C-24°C ;Ambient humidity:/%
Condition
AR E /
Subcontracted Test >REBT | AF/K / uR 4 y
Condition Subcontracted | Name Post Code
Laboratory e hk / 75 /
Address Tel

o .

f s
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A5 1 BRAELH | e
No. Name of Test Items Altitude simulation
5 #2k A R 'FJ‘Q' Before RIS After FERE | #owE 4
R Sample Status RE TF 3%, & RE FF 395 | Mass Loss | Residual | ZL
Sample Mass ocv Mass ocv OCV  |Other
No. g A% /g AY % /% Event
001 | joyepairred | 46.2023 | 417 | 46.2868 | 4. 16 0.01 99.76 | o
002 | oy i | 456800 | 4.17 | 45.6837 | 4. 16 0.01 99.76 | o
003 | joypaiid | 451363 | 416 | 45.1310 | 4.1 0.01 100.00 | O
004 | oot ®® | 463829 | 4.16 | 46.3779 | 4 18 0.01 | 100.00 | o
005 | orran® | 472518 | 416 | 47.2467 | 4 18 0.01 100.00 | o
006 | joyetriir® | 46.4406 | 417 | 46.4344 | 4 16 0.01 99.76 | o
007 | jorrahi® | 45.8683 | 417 | 45.8628 | 416 0. 01 99.76 | o
008 | oy pain® | 46.4256 | 417 | 46.4209 | 4. 1g 0. 01 99.76 | ©
009 | joyrair® | 46.8791 | 4.16 | 46.8733 | 4. 1 0.01 100.00 | ©
010 | joycraar® | 46.2453 | 417 | 46.2398 | 4 16 0. 01 99.76 | o

U ¢ +|/This space intentionally
ATEF left blank

FiE LR V-RA D-MAR R-A PR K 0-F MR, KA. RBBIR. RAEE. FAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) BRUAE LA | AR
No. Name of Test Items Thermal test

#a |  HERA BBH before RBE A | gy ansk| Sl S

%5 Sample Status RE | FBELE RE Fr#& 9, /& | Mass Loss| Residual | FLE

Sample Mass ocv Mass ocv OCV |Other

No. /g v /g v % /% | Event
001 | jopeprisR® | 46.2868 | 4.16 | 46.2908 |  4.08 0. 00 98.08 | o
002 | joynis® R | 45.6837 | 4.16 | 45.6869 |  4.09 0. 00 98.32 | o©
003 | joyeprian® | 45.1310 | 416 | 45.1353 |  4.08 0. 00 98.08 | o
004 | oyppaiis® | 46.3779 | 416 | 46.3806 |  4.08 0. 00 98.08 | o
005 | oyopiif® | 47.2467 | 416 | 47.2483 | 4.08 0. 00 98.08 | o
006 | joyoprari® | 46.4344 | 416 | 46.4394 | 4,08 0. 00 98.08 | o
007 | oyerrinsi® | 45.8628 | 4.16 | 45.8706 | 4.08 0. 00 98.08 | o
008 | opinrdRe | 46.4209 | 416 | 46.4254 |  4.09 0. 00 98.32 | o
009 | yrni®® | 46.8733 | 416 | 46.8776 | 4.07 0. 00 97.84 | o
010 | ookt | 46.2308 | 416 | 46.2407 | 4.08 0. 00 98.08 | o

\] 1o 2g 2[This space intentionally
A FEE left blank

Hid: -k V-RA DR R-EEL F-RK 0-Awik. LRA. AMA. LRE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

[ NNy}
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A5 ] WNAR 2A | R
No. Name of Test Items Vibration
(g A Y -
Ha | HaRE IR Before RBE Afler | g gap k| #l4wE | L4
%5 Sample Status RE FReE| RE Fr#& 9, /& | Mass Loss | Residual | 3
Sample Mass ocv Mass ocv OoCVv Other
No. /g v /g A% /% 1% Event
ICYCSER T
001 1CYC Fuﬁy charged 46. 2908 4. 08 46. 3052 4. 08 0.00 100. 00 0]
ICYCSEATH
002 100 Fuﬁ‘y charged 45. 6869 4.09 45,7023 4,09 0.00 100. 00 0]
1ICYCSE&FE
003 10YC Fuﬁy charged 45, 1353 4. 08 45. 1502 4,07 0.00 99. 75 0
1CYCTRAF R
004 16YC Fuﬁy charged 46. 3806 4. 08 46. 3973 4.08 0.00 100. 00 0
ICYCSs & A H
005 1CYC Fuﬁ"y charged 47. 2483 4. 08 47. 2636 4. 07 0. 00 99, 75 0
1ICYC5E2 7
006 167G Fuﬁy charged 46. 4394 4. 08 46. 4533 4. 08 0. 00 100. 00 0
1ICYCRERE
007 1CYC Fuﬁy charged 45. 8706 4. 08 45. 8825 4. 08 0. 00 100. 00 0
1CYCSEA TR
008 1CYC Fuﬁ‘y charged 46. 4254 4.09 46. 4390 4.09 0. 00 100. 00 o)
1CYCTEA TR,
009 1CYC Fuﬁy charged 46. 8776 4. 07 46. 8926 4. 07 0. 00 100. 00 0
ICYCSS 4 H,
010 1cYe Fuﬁfchuged 46. 2407 4. 08 46. 2569 4. 08 0.00 100. 00 0
;L.Fﬁl’—This space intentionally

ik Lk V-RA D-Rk R-RE F-RXK 0-AR. RBEA. LK. L. fiX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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¥ ) Reml R B 4 A ety
No. Name of Test Items Shock
RIXAT Before RIS After
£ |
# o BERA p RERR | FRCE ;;‘-4&
%2 Sample Status RE | FREE| AT FF#&@, /5 | Mass Loss | Residual | ZL
Sample Mass ocv Mass oCcv oCcv Other
No. /8 1A% /g v 1% 1% Event
IOV RA
001 | joreporie o | 46.3052 | 4.08 | 46.3047 | 4.08 0.00 | 100.00 | o
002 | oprim®R® | 457023 | 4.09 | 45.7012 | 4.09 0.00 | 100.00 | o
003 | joorieh® | 45,1502 | 4.07 | 45.1494 | 407 0.00 | 100.00 | o
004 | opinn®R® | 46.3973 | 4.08 | 46.3962 | 4.08 0. 00 100.00 | o
005 | oyerniB | 47.2636| 4.07 | 47.2623 | 4.07 0.00 | 100.00 | o
006 | joyepra® | 46.4533 | 4.08 | 46.4530 | 4.08 0.00 | 100.00 | o
007 | oyepom®h® | 45.8825| 4.08 | 45.8806 | 4.08 0.00 | 100.00 | o
008 | opopora®® | 46.4390 | 4.09 | 46.4382 | 4.09 0.00 | 100.00 | o
009 | jorenri®® | 46.8926 | 4.07 | 46.8915 | 4.07 0. 00 100.00 | o
010 | eyompcafi® | 46.2569 | 4.08 | 46.2554 | 4.08 0.00 | 100.00 | o

b 2 /his space intentionally
AR A left blank

Hik: L-MIE VR DR R F-RK 0-RE. LB, MK, LKA, ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




A R T AT PR 8]
#om R L -ME 5

SRICI Testing Co., Ltd. Test Report—Appendix 5

NO. 1119030402

7/11

23 . R B LA SME B o

No. Name of Test [tems External short circuit
Sample No. Sample Status ’ C Other Event

001 lCYéngﬁfﬁiged 96. 4 0

007 101C Forty sharged 5.4 0

003 ICYéngﬁfﬁgged 96.0 0

004 1010 Futly stazged 56. 2 0

005 LCYC Fuly spataed .9 0

006 L01C Pty shanged 7.4 0

007 1C1C ety aparged 57. 1 0

008 1()Y(llc}‘gl(fli:":zé Z}El?;ged 97.1 0

009 lCY(lfc}YTgﬁyéﬁgged 51.0 0

010 ICY(lchgﬁﬁyéﬁ;ﬁrged 57.6 0
LR This space intentionally left

blank

&ix: D-AHR R-2E F-R K 0-AfR. LARK. LE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 5 KRR A 4 £ o
No. Name of Test Items Impact
¥ 2 =g
Honsa5 HamRE M#’;ﬂiﬁ@f;m/m}%u LTe
Sample No. Sample Status ax. Bx emﬁc emperature Othor Buent
1CYC 50%%5 5
ot 1CYC 50% Capacity 120.8 0
1CYC 50%%5 &
012 1CYC 50% Capacity 122.3 o
1CYC 50%%5
013 1CYC 50% Capacity 123.2 o
1CYC 50%% &
oia 1CYC 50% Capacity 123. 2 0
1CYC 50%7 &
015 1CYC 50% Capacity 123.5 o
LT A This space intentionally left

blank

&ix: DMK F-RK -k, RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

& sacawsaeaime . o
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j- X3 . AR R B & AR it 7

No. Name of Test Items Overcharge
WA s HarA AALRLE
Sample No. Sample Status Other Event

016 1cyécgﬁﬁyé§ised 0

017 1cyéclzsﬁ? c?E:%ged i

018 1CYéCI{g§$zﬁ$“ged ©

019 ICY(IJC}Y?SE‘I)% ZEEEEd °

020 Socggcggﬁyé ﬁiged 0

021 SOC‘E}SCIY"SﬁYé ZE-Eged ?

022 socigcggﬁfggged 0

023 50CYCTE& 0

50CYC Fully charged

L 28 i This space intentionally left blank

&k D-RRAR F-R K 0-FfBik., FALK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B 3 ARR B 4 AR S I B ER
No. Name of Test Items Forced discharge
Ha%k5 R A LI B
Sample No. Sample Status Other Event
024 1616 Pl fifi?arged 0
025 1CYC 1FCuY1C17?Eé§if§ccEE‘arged O
026 1cYC II?quclj?%iffcfarged 0
027 1CYC ;%%?%charged 0
028 1CYC ﬁﬂ%?%iffcf‘arged 0
029 1cYC lFCqucffi?cfarged 0
030 1CYC ﬁj‘&%j?ﬁ%i?cfarged 0
031 1cYC lfgij‘{lclinfi}if‘arged 0
032 1cYC %%Yl%?%iffcfarged 0
033 1CYC ﬁcljiﬁ%i%cfarged Y
034 50CYC5(ﬁ%%%i)§cf‘arged 0
035 socyc5 ‘i«‘Cquclij%Ec?arged 0
036 5ocvc501£ﬁclj?%§cfarged 0
037 50CYC5(;"C11Y1C1?%17§[C‘:1€‘arged 0
038 50CYC5(;€1Y1C1?%1}§ifarged 0
039 5OCYc50FCuY1C1?%i)§(c?arged 0
040 — OFCuylcfizkcfarged 0
041 SOCYCS?*‘Cuylcl_J?%iﬁfcfarged 0
042 socte (i?l}lclf;ﬁ%ijg(cfarged 0
043 SOCYCSOFCquC:?%ECfarged 0

HiE: D-fRIR PR K 0-AARK. BATK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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